
Republic of Iraq 

Ministry of Higher Education  

And Scientific Research 

University of Babylon  

Collage of Engineering  

Civil Department   

 

COMPUTER PROGRAM  

FOR PACKAGE WATER TREATMENT 

PLANTS DESIGN 

 

 

A THESIS 

SUBMITED  TO  THE  COLLEGE  OF  ENGINEERING 

OF  THE  UNIVERSITY  OF  BABYLON  IN 

PARTIAL  FULFILLMENT  OF  THE 

REQUIREMENTS  FOR  THE 

DEGREE  OF  MASTER 

OF  SCIENCE  IN 



ENVIRONMENTAL 

ENGINEERING 

 

 

BY 

AHMED SAMEER NAJEE   

( B.Sc.  CIVIL  ENG. ) 

 

JUNE  7002                                          JUMADA EL THANY 8271 

 ة بابل ــــــــــــــــجامع

 كليـــــــــــــة الهندسة

 قسم الهندسة المدنية  

 
 

برمجة تصميم محطات معالجة الماء 
[...]
flocculation) and has been found to produce a uniform and tough floc that will 

settle readily. The higher (G) value in the first compartment causes a rapid 

transformations of the primary particles into higher-density floc. The lower G  

value in subsequent compartments cause the build up of progressively Larger-

size floc, for better settling .   

The typical velocity criteria used in flocculation unit are as follows: 

 Typical velocity in conduits or flume from the rapid- mixing unit to 

flocculation chamber is from 1.45 to 1.9
s

m
. Tapered shape, either in 

width or depth is sometimes used to  achieve constant velocity in the 

flocculation basin influent-distribution channel. 

 The flocculation chamber should be designed to have a velocity through 

the basin between 1.55 and1.45
min

m
. Velocities greater than 1.5

min

m
 may 

result in shearing of the floc across the cross-section , to ensure that no 

dead spots exist in the basin . 

 The baffles are typically designed to have a velocity of 1.3 to 1.45
s

m
.The 

baffle-wall opening ratio is usually 3 to 6 percent. Staggered slots  

(typically 1.5-1.55m high and 1.4-1.6m long ) are also provided in the 

bottom for cleaning. 



 When a diffusion wall (or end baffle) is provided between the  

flocculation and sedimentation basins, a velocity of 1.55 
s

m
 is typically 

used to determine the orifice's opening area. A small part at the bottom 

and a small submerged section at the top of the diffusion wall are often 

provided to allow sludge and scum to pass to the sedimentation basin. 

 

3.5 Sedimentation  

There are three limits in the design of sedimentation basin: 

5. Quantity of water that can be treated ( Q ) . 

2. Retention time (to ). 

3. Surface Loading rate (vo ) . 

High-rate settlers can be purpose designed but prefabricated units can be 

inserted in to existing conventional settling chambers to improve their 

performance. Inclined tube or plate settlers provide a greatly increased surface 

area for settlement within the area of containing chambers. The critical settling 

velocity for discrete particles in a tube or a plate settler, as shown 

diagrammatically in Fig.(2.5) is given by  (Tebbutt, l999) 

)cos(
0

 LSin

KV
V


                                        …(2.5) 

Where 

         K : 5.33 for circular tubes and 5.11 for flat plates. 

         V : Velocity of flow through settler elements (m/h). 

      : Angle of inclination of elements (degree) with horizontal, and 

L : Length of element / diameter of tube or distance between       

                plates(m). 

 

 

 

Effluent  
Collection Zone  

Settling zone  

Element length l 

Distance between elements 

d 

Angle of inclination   



 

 

 

 

 

 

 

 

 

Fig (3.2) : High-rate settler (Tebbutt, l889)   

                                                  

Surface loading rate in some references is called setting velocity in 

(Smethurst,5999) and is called surface over flow rate ( SOR ) in (Steel and 

McGee, 5939 ; Tchobanoglous and Schroeder,5995 ). 

Hofkes et al., (l993) in their study have shown that the tube or plate 

settlers can be added to the sedimentation chamber. These are steeply inclined 

that allow the suspended matter to settle  in a shallow depth as the water passes 

through them and frequently installed in package treatment plants .A maximum 

loading rate is 2gpm/ft2 of cross sectional area for tube setters and 1.5 gpm/ 

ft2for plate settlers, based on 91 percent of the projected horizontal plate area .    

Quaye and Isaias, (5995) in their study about package water treatment 

plant after the laboratory and pilot-scale optimization studies, a square 45 

pyramidal up flow clarifier model was designed for a throughput of 5.36 m
3
/h, 

but this was up rated to 6.3 m
3
/h by installing a steeply inclined settling plate or 

tubes module in the clarification zone with short detention time (2.5 min). 

Huisman, (5996) in his study has shown that if use plate settlers in the 

sedimentation chamber, the clear opening (w) not less than 4cm and for upward 

flow, the slope a larger than 51. For the same clarification efficiency, the cost of 



construction including land purchase is about 21-31 % less than for  horizontal 

flow settling chamber . 

Goodrich et al., (5995) in their study have shown that retention time for 

settling chamber in convention package plant is 2hr but in tube or plate-type 

clarifier package plant is less than 25 min with surface over flow rate less than  

6.5 m3/day /m  

Qasim et al.,(2111) in their text have shown that the design of 

sedimentation basin is dependent upon the concentration, size, and behavior of 

the solid suspension. The variations in a basic sedimentation basin design have 

been employed to enhance the performance of the sedimentation process. The 

common variations include:   

5. Laminar-flow devices that enhance performance by creating more nearly 

ideal flow conditions, one well known modification of conventional 

sedimentation chambers used in water treatment , these devices consist of banks 

of small square- shaped tubes (commonly called tubes settlers) or plates 

(commonly called plate setters) , inclined at 45


-61


 angles from horizontal. 

The devices are installed near the outlet of the basin and are positional so that 

the water must pass through the tubes or channels, these devices provide 

enhanced solid removal because: 

a. The settling distance that a particle fall to enter the sludge zone is reduced ( 

SOR reduced ). 

b. Laminar flow is a achieved through the tubes or plates . 

c. Density currents, temperature currents, and wave action do not hinder the 

sedimentation process as they do in a conventional chamber. The design details 

of laminar–flow settlers are provided in Fig.(2.2).  

 

 

 

 

(i) 

Effluent Effluent 

Influent Sludge 

(ii) ) 



Sludge  

Hydraucyclon

e  

Micro sand  

Coagulant 

Clarified 

water 

Hydraucyclone Feed 

 

Fig.(3.3): Laminar-flow settlers  (i) Flow regime in circular basin                

               (ii) Flow regime in rectangular basin (Qasim  et al.,3111) 

 

3. Number of available proprietary systems  that claim to enhance 

sedimentation are on the market. These system are  mostly of the modifications 

of the solids-contact clarifier to prevent the formation channels in the sludge 

blanket that generally reduce the settling effectiveness of a sedimentation 

chamber. For example on these systems and more recent development in 

enhanced sedimentation is " Actiflo clarification" which is a combination of the 

micro-sand ballasted flocculation and the high-rate settling. The technique 

consists of mixing the flocs (suspended solids) on micro-sand with the help of a 

polymer. The micro-sand is (51-511)  m in size, and the polymer is a 

flocculation aid. Reported benefits of the process in water treatment are 

increased removals of turbidity, color, TOC, and algae, with a reduction in 

mixing, flocculation ,and sedimentation time. The hardware, supplied by 

Kruger, Inc., utilizes an integral unit with a rapid mixing zone , a gentle mixing 

zone, and lamella modules. The hydrocyclone is used for micro-sand recovery. 

The system configuration is shown in Fig. (2.3).  

Generally,91 to 95 percent of the total solids are removed in the 

sedimentation process. This mass of solids must be removed from the 

sedimentation chamber before accumulation becomes excessive. Although some 

package plant drain chambers and remove sludge manually. In some times 

mechanical sludge collection equipment (scraper) is used to move the sludge to 

a hopper for removal.  The mechanical equipment employed in this process in 

generally used circular type shown in Fig.(2.3) 

 

 

 



 

 

 

 

 

Fig.(3.4) : Actiflo micro - sand ballasted flocculation system 

                          (Qasim et al., 3111) 

John Meunier Inc., (2111) in their project of packaged water treatment 

plant have shown that heavy flocs ballasted settle quickly in lamella plate or 

tube settler with settling rates ranging from 21 to 61 m/h  down to the 

thickening hopper and short retention time (not more than 55 min). 

Nishihara Inc., (2115) in its research has fixed the surface over flow rates 

for the sedimentation chamber in conventional water treatment plant is 2 m/h 

while for package water treatment plant with lamella plate is (21- 61) m/h. The 

high settling rates reduce the foot print size to (5/51to5/ 21) of the conventional 

water treatment plant as shown in Fig.(2.4). 

 

 

  

 

 

 

        

                

  

 

 

             *where ACTIFLO is package plant with lamella plate. 

Fig.(3.5) : Plan of footprint size for package water treatment  

                plant with lamella plate(Nishihara Inc., 3112) 

ACTIFLO 

(40m/h) 

Lamella settling 

(70m/h) 

Conventional 

setting( 7m/h) 



 

Infilco Degremont Inc., (2112) showed that the over flow rate of lamella 

settling chamber in the package unit ranging from (51-61)m/h  with the short 

retention time of (21) min. 

VEOLIA water Inc., (2116) in its paper about the package water 

treatment have shown that the over flow rate in the settling chamber with 

lamella plate is between )8020(  m/h where the footprint size for the package 

unit is reduced.  

3.6 Filtration  

Sank, (5991)in his text book state that the typical design for filter depend 

on:  

5. Depth and particle size for filter media. 

2. Filtration rate.                      

3. Driving force for water. 

4.Method  of filter work.                  

According to his experiment in the dual media filter, he said that particle 

size for anthracite which is the top layer is between (5 to 5.2) mm  and sand 

which is the bottom layer is between (1.4 to 1.5) mm. 

Morris et al., (l991) in their study have shown that packaged gravity filter 

with dual media used anthracite material as the top layer with particle size is 

ranging from (5.11 to 5.4) mm and the depth for this layer is between (1.3 to 

1.5) m. The bottom layer used sand material with particle size and depth 

ranging from (1.4 to 1.3) mm ,(1.55 to1.3) m, respectively. Dual media filter 

bed is supported by gravel layer with particle size (2 to 54) mm and depth from 

(1.5 to1.25 )m.                                             

Zajic, (l992) has shown that the small rapid sand filter may come in one 

of two types open or pressurized. There is also another variant related to the in-

depth filter. Normally, these units have four layers of sand which , starting from 

the top , increase in size as liquids pass down to the gravel bed. The principle of 



operation of the in-depth filter is that of using a depth first smaller particles. 

Operation characteristics for open  filter single or in–depth listed in Table (2.2). 

Quaye and Isaias, (5995) have shown that flocculation in steeply-inclined 

tube or plate settler followed by a single or dual media filtration can produce 

water of a good quality to meet the WHO recommendations at three times the 

conventional filtration velocity.  A very high quality water of turbidity as low as 

1.5 NTU  and very levels of iron  1.15 mg/l, manganese  1.13 mg/l, aluminum 

1.19 mg/ l, and color was achieved at filtration velocity of 55 m/h  which is 

treble the conventional filtration velocity. Some package units used pressure 

filter with filtration velocities  ranging from 52.3 to 59.5 m/h ( 51 to 55 m
3
/h 

through put ) for filter run times ranging from 5 to 24 h during the on-site 

testing of packaged water treatment plant. 

Goodrich et al., (l995) in their  study have shown that clarifier water then  

enters a gravity flow mixed  media (a filter with a coarse to fine gradation of 

filter media or several type of filter media ) . Packaged filter usually rapid rate-

mixed media filter with filtration rate of 5 to 55 m/h. 

Adams et al., (2111) in their study about packaged drinking water 

treatment systems have shown that packaged filter is simply all of the features 

of filtration-chemical addition, flocculation, sedimentation, and filtration 

mounted as a unit on a frame for simple hook  up of pipes and services . It is 

most color and coliform organisms removed with filtration process. Packaged 

filtration is often used to treat small community water supplies as well as 

supplies in recreational areas, state parks, construction site, ski areas, and 

military installation, among others.  

John Meunier Inc., (2111) has shown that the filtration bed in a gravity 

packaged filter can either consist  of a single layer of sand or multiple layers of 

sand and anthracite with filtration rate range from 51 to 55  m/h.  

Qasim et al., (2111) in their research about filters, developed a 

relationship between the depth of filter media (I)  and the effective size of the 



media (de) from many filter design in operation. This relationship is 

summarized in Table (2.3). 

Table (3.3): Design parameters for rapid sand filter (single 

                               and in-depth ) ( Zajic, l893) 

 

Parameters 
Rapid sand filter 

Single In-depth 

Through put rate GPM / ft
2

 

 

2-4 

(6-51) up 

flow 

 

 

52-56 

 

Depths of bed Materials ( inches) 

 

(59-3O) 

Sand 

(9-21) 

Gravel 

 

(59-22) Anthracite 

51 sand or garnet 

(9-21) gravel 

Bed area ( ft
2
) (21-45) (21-41) 

 

Grain size ( mm ) 

 

 

1.4 Top 

2.5 (Max) 

bottom 

Gravel 

2.5+ 

 

 

1.9 Anthracite 

1.4 Sand 

2.5 + Gravel 

 

Typical tank depth(ft) 51 open Varies 

Back wash rate (gal/min/ft
2
) (55-31) (55-31) 

Backwash frequency 24 hr 24 hr 

 

Table ( 3.4) : The ratio of the media depth (I) to the effective size 

                            of media (de) ( Qasim et al.,3111) 

Filter type Material 
Effective 

size (de)mm 

Media depth     

(I) cm 

Uniformity 

Coefficient 
I/de 

Small dual 

media 
Anthracite, & Sand 

5.11 

1.5 

51 

25 

5.5 

5.3 
5156 

Intermediate 

dual media 
Anthracite, & Sand 

5.99 

1.35 

36.2 

39.5 

5.5 

5.2 
5123 

Large dual 

media 
Anthracite, & Sand 

2.11 

5.11 

515.6 

51.9 

5.5 

5.3 
5156 

Mixed media 
Anthracite, Sand, & 

Granet 

5.11 

1.42 

45.3 

22.9 

5.5 

5.5 
5316 



 

1.25 3.6 5.3 

Mono  media Anthracite 5.11 515.6 5.4 5156 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

  

 



Chapter Four                                                                                            Design Steps 

59 

 

CHAPTER FOUR 

DESIGN STEPS 

 

1.4 Introduction  

The package water treatment plant used in this search include 

multi–units for mechanical, physical and chemical processes starting 

from:  

1.  Low lift pumps.  

2. Package unit which include rapid mixing connecting with alum 

solution tank, flocculation, sedimentation, collection, and filtration.  

3.  Clear and back wash water storage tank . 

4.  High lift pumps connecting with chlorine feeders.  

These units are shown in Fig.(4.1). 

 

 

 

 

 

 

 

               Fig. (1.4) : Design plan of package water treatment.  

 

1.4  Flow Chart for The Computer Program  

The steps of the computer program are:  

1. Input the maximum demand capacity for the plant in m
3
/h  CAPPWTPQ .  

2. Input the maximum and minimum estimated temperature values for the 

water in the river (C°) (Tmax, Tmin. ), respectively  According to these 

L.L.P 

Raw 

water 
 

R.M.C 
 

FLOC.T SEDIMENTATION 

 

FILTER 

 

S.T 
 

U.L.P 

CLOR 
COLLECTION 

C.S.T 



Chapter Four                                                                                            Design Steps 

66 

 

values, the computer program will calculate the water density (  ) and 

water viscosity (  ) from the following equations:  

max  Input from file at Tmax                 if Tmax ≤ 36C°                    …(4.1)  

 av  Input from file at Tav 

 min  Input from file at Tmin                      if Tmin ≥ 6C°                      …(4.2)  